
International  Journal  of

Environmental Research

and Public Health

Article

Distribution and Removal of Pharmaceuticals in
Liquid and Solid Phases in the Unit Processes of
Sewage Treatment Plants

Junwon Park 1, Changsoo Kim 1, Youngmin Hong 2, Wonseok Lee 1, Hyenmi Chung 1,
Dong-Hwan Jeong 1,* and Hyunook Kim 3,*

1 Department of Environmental Infrastructure Research, National Institute of Environmental Research,
Ministry of Environment, 42 Hwangyeong-ro, Seo-gu, Incheon 22689, Korea; newjjun@korea.kr (J.P.);
scvcontrol@korea.kr (C.K.); boystone@korea.kr (W.L.); hyenmic@korea.kr (H.C.)

2 Technical Research Center, Shimadzu Scientific Korea, 145 Gasan digital 1-ro, Geumcheon-gu, Seoul 08056,
Korea; ymhong@shimadzu.co.kr

3 Department of Environmental Engineering, University of Seoul, 163 Seoulsiripdaero, Dongdaemun-gu,
Seoul 02054, Korea

* Correspondence: dwcheong@korea.kr (D.-H.J.); h_kim@uos.ac.kr (H.K.)

Received: 25 November 2019; Accepted: 17 January 2020; Published: 21 January 2020
����������
�������

Abstract: In this study, we analyzed 27 pharmaceuticals in liquid and solid phase samples collected
from the unit processes of four different sewage treatment plants (STPs) to evaluate their distribution
and behavior of the pharmaceuticals. The examination of the relative distributions of various
categories of pharmaceuticals in the influent showed that non-steroidal anti-inflammatory drugs
(NSAIDs) were the most dominant. While the relative distribution of antibiotics in the influent was
not high (i.e., 3%–5%), it increased to 14%–30% in the effluent. In the four STPs, the mass load of
the target pharmaceuticals was reduced by 88%–95% mainly in the biological treatment process,
whereas the ratio of pharmaceuticals in waste sludge to those in the influent (w/w) was only 2%. In
all the STPs, the removal efficiencies for the stimulant caffeine, NSAIDs (acetaminophen, naproxen,
and acetylsalicylic acid), and the antibiotic cefradine were high; they were removed mainly by
biological processes. Certain compounds, such as the NSAID ketoprofen, contrast agent iopromide,
lipid regulator gemfibrozil, and antibiotic sulfamethoxazole, showed varying removal efficiencies
depending on the contribution of biodegradation and sludge sorption. In addition, a quantitative
meta-analysis was performed to compare the pharmaceutical removal efficiencies of the biological
treatment processes in the four STPs, which were a membrane bioreactor (MBR) process, sequencing
batch reactor (SBR) process, anaerobic–anoxic–oxic (A2O) process, and moving-bed biofilm reactor
(MBBR) process. Among the biological processes, the removal efficiency was in the order of MBR
> SBR > A2O > MBBR. Among the tertiary treatment processes investigated, powdered activated
carbon showed the highest removal efficiency of 18%–63% for gemfibrozil, ibuprofen, ketoprofen,
atenolol, cimetidine, and trimethoprim.

Keywords: pharmaceuticals; biological treatment processes; mass balance; sewage treatment plant

1. Introduction

With rising living standards, the introduction of new chemical substances, and the development
of medical technology, new trace contaminants are being detected in water environments, which has
drawn significant social attention [1,2]. Among various types of trace contaminants, pharmaceuticals
such as antibiotics, analgesics, and non-steroidal anti-inflammatory drugs (NSAIDs) are mainly
used to treat human and animal diseases, develop the growth accelerator industry, and improve

Int. J. Environ. Res. Public Health 2020, 17, 687; doi:10.3390/ijerph17030687 www.mdpi.com/journal/ijerph

http://www.mdpi.com/journal/ijerph
http://www.mdpi.com
https://orcid.org/0000-0003-1256-480X
http://dx.doi.org/10.3390/ijerph17030687
http://www.mdpi.com/journal/ijerph
https://www.mdpi.com/1660-4601/17/3/687?type=check_update&version=2


Int. J. Environ. Res. Public Health 2020, 17, 687 2 of 23

immunity. Long-term exposure to these substances, even in trace amounts in the environment,
can negatively affect aquatic ecosystems and result in chronic toxicity, endocrine disruption, and
antibiotic resistance. Reports have also indicated potential danger to the human body [3,4]. While
pharmaceuticals consumed by humans and animals are partially metabolized, metabolites are secreted
in the form of urine or feces and enter sewage treatment plants (STPs) [5]. However, most STPs
using conventional activated sludge (CAS) treatment processes are not designed to remove trace
contaminants such as pharmaceuticals. Therefore, these substances are discharged without being
completely removed; this is known to be the main cause of the detection of pharmaceuticals in water
environments [6–8]. Pharmaceuticals can be partially removed through advanced treatment processes
such as ozone oxidation and powdered activated carbon (PAC) treatment, which are designed for
disinfection and water reuse. Certain pharmaceuticals can be removed with high efficiency in biological
treatment processes, the main removal mechanisms being biodegradation and sludge sorption [9–11].
The pharmaceuticals removed from STPs are characterized by factors related to the properties of the
target compounds, such as hydrophilicity, hydrophobicity, and biodegradability, as well as factors
related to the processes performed in the STP, such as hydraulic retention time, sludge retention time
(SRT), redox conditions, temperature, and pH [12].

Nevertheless, previous studies calculated the removal efficiency of pharmaceuticals by STPs
simply based on the concentrations of the chemicals in influent sewage and effluent. However, recent
studies quantitatively analyzed not only the influent of STPs, but also the substances adsorbed to the
solid phase, such as suspended solids (SS) composed of organic solids, clays, and silts in process water
and waste sludge and activated sludge in the bioreactors [13,14]. Analytical methods for quantifying a
variety of pharmaceuticals at trace levels in complex matrices were also developed and applied in our
previous works [15,16]. This enables a more accurate assessment of the behavior and effective removal
of pharmaceuticals. In particular, studies have evaluated the removal characteristics of pharmaceuticals
by analyzing the mass balance of unit processes in STPs using various treatment processes, such as
CAS, anaerobic–anoxic–oxic (A2O), membrane bioreactor (MBR), aerated lagoon, and oxidation ditch
processes [14,17–20]. However, the results of previous studies were not comprehensive. For a more
accurate evaluation of the fate of pharmaceuticals in a sewage system, a more detailed monitoring
study should be designed and carried out, simply because a variety of unit processes are installed,
complicatedly connected, and operated in a full scale STP. In addition, each STP is designed differently;
namely, unit treatment processes differ across various STPs. According to statistical data, there are 604
STPs with a treatment capacity of 500 m3/d or more in South Korea. Based on the type of biological
treatment process, these plants can be classified into plants using sequencing batch reactors (SBR)
(35%), A2O (26%), MBBR (23%), and MBR (9%) [21]. Therefore, there is a need for comprehensive
information on the degree of removal of pharmaceuticals by each treatment process. In addition to the
main treatment processes consisting of primary treatment, secondary treatment, and tertiary treatment,
evaluating the distribution characteristics of pharmaceuticals (in reject water, internal and external
return sludge, waste sludge, etc.) can improve the overall understanding of the behavior of these
substances in STPs.

Accordingly, this study investigated the contents of the target substances, namely 27 types of
pharmaceuticals including antibiotics, NSAIDs, and antiarrhythmic agents, in the liquid and solid
phase samples obtained from each unit operation of STPs. We then calculated the mass load of
each substance, classified them according to their pharmacological use, and analyzed their fate
for each unit operation. The target STPs were selected from plants in which the four types of
treatment processes mentioned above comprised 93% of all the sewage treatment processes. We
investigated the main removal mechanisms of the target substances through the analysis of their
mass balance, and accordingly compared the removal efficiencies of the sewage treatment processes
through meta-analysis. In addition, we evaluated the removal efficiencies of the tertiary treatment
processes, including full-scale coagulation, ultraviolet (UV) treatment, and PAC treatment, in removing
pharmaceuticals, and evaluated their degree of contribution to the overall treatment efficiency.



Int. J. Environ. Res. Public Health 2020, 17, 687 3 of 23

2. Materials and Methods

2.1. Target Compounds

Based on the marketing data of pharmaceuticals, 57 types of pharmaceuticals were initially selected
as target compounds in our preliminary study. Out of the 57 compounds, we selected 27 compounds as
the targets in this study based on their influent concentrations and detection frequencies. In total 27 types
of pharmaceuticals, including 11 antibiotics, 6 anti-inflammatory/NSAIDs, 2 antiarrhythmic drugs, and 1
stimulant were selected as the target substances. Table 1 shows the physicochemical properties of the
substances. For the standard substances and reagents used in the analysis, 10 mg/L of a standard solution of
98% or higher purity purchased from Sigma-Aldrich (Saint Louis, MO, USA) and Fluka (Seelze, Germany)
was prepared and stored in a freezer at −20 ◦C or below. It was diluted and used on the day of the
analysis. Twenty types of isotopically labeled standards (acetaminophen-d4, salicylic acid-d4, atenolol-d7,
caffeine-13C3, carbamazepine-d10, cimetidine-d3, ciprofloxacin-d8, diclofenac-13C6, diphenhydramine-d3,
erythromycin-d6, gemfibrozil-d6, ibuprofen-d3, iopromide-d3, ketoprofen-d3, naproxen-d3, ofloxacin-d3,
propranolol-d7, sulfadimethoxine-13C6, testosterone-d3, and trimethoprim-d9) were purchased from
Sigma-Aldrich and Toronto Research Chemicals (Toronto, ON, Canada).

2.2. Specifications of Sewage Treatment Plants

We selected four STPs in Gyeonggi-province, South Korea, using MBR, SBR, A2O, or MBBR
as a main sewage treatment process. Samples were collected three times, i.e., in June–July 2018,
September–October 2018, and December 2018–January 2019, during normal operation of each STP.
The primary sludge, waste sludge, and reject water were collected using the grab sampling method,
whereas the 24 h composite sampling method was used for all other samples. In the STPs under study,
the wastewater generating from the sludge-thickening and -dewatering processes is re-entered into
their main-stream processes. The returned wastewater is referred to as reject water and contains a
larger amount of pollutants such as nitrogen and phosphorus. Pharmaceutical compounds are also
present at higher concentrations in the reject water, possibly having a negative impact on the treatment
stability of a STP. Therefore, the pharmaceutical concentrations in the thickening water and dewatering
water in STP A, washing water and dewatering water in STP B, and dewatering water in STP C
were investigated.

Equal volume discrete sample aliquots (250 mL) were collected manually from predetermined
points of each STP (Figure S1), using amber glass bottles previously rinsed with acetone and dried at
100 ◦C (i.e., 6 samples over the course of a day, at 4-h intervals). Before each sample was collected, the
respective amber bottle was thoroughly rinsed with wastewater. Each collected aliquot was preserved
in an icebox until the sixth sample was collected. Once all the aliquots were collected, they were put
into a 2 L glass bottle, which was then put into the icebox for the transport to the laboratory. All
samples were stored at 4 ◦C, and the samples were analyzed within 48 h. Table S1 shows the influent
characteristics and operating conditions. Table S2 shows the treatment systems of the target STPs. STP
A used the MBR process using a polyvinylidene fluoride (PVDF) membrane with 0.04 µm pores; the
MBR effluent was discharged directly to the ocean without tertiary treatment. STP B used the SBR
process; its tertiary treatment used coagulation and disk filtration for treatment of total phosphorus
and UV light for disinfection. STP C used a four-stage biological nutrient removal (BNR) system,
and its tertiary treatment used coagulation and sedimentation. STP D used a treatment technique
that placed the fluidized bed in an aerobic tank and employed a post-denitrification process. In the
tertiary treatment, the effluent of the bioreactor was treated for total phosphorus using high-speed
coagulation/sedimentation, and it was supplied as urban reuse water after PAC treatment. Only
domestic sewage produced from residential area is treated in the target STPs. It contains human
pharmaceuticals which are excreted in the urine as well as various pollutants such as organic matter,
nutrients, and pathogens. All STPs do not receive any industrial and agricultural wastewater. They



Int. J. Environ. Res. Public Health 2020, 17, 687 4 of 23

have advantages of removing a variety of pollutants and operated stably whilst meeting effluent
quality standards.

Table 1. Physicochemical properties of target compounds.

Pharmaceuticals Molecular
Formula

Molecular
Weight (g/mol)

Octanol-Water
Partition Coefficient

(Log Kow)

Acid
Dissociation

Constant (pKa)

Water
Solubility
(mg/mL)

Analgesics/Non-steroidal anti-inflammatory drugs (NSAIDs)
Acetaminophen C8H9NO2 151.2 0.5 9.4 30.4

Acetylsalicylic acid C9H8O4 180.2 1.2 3.5 4.6
Diclofenac C14H11Cl2NO2 296.2 3.9 4.2 4.5 × 10−3

Ibuprofen C13H18O2 206.3 3.6 4.9 4.1 × 10−2

Ketoprofen C16H14O3 254.3 3.1 4.5 0.1
Naproxen C14H14O3 230.3 3.2 4.2 0.1

Antibiotics
Cefradine C16H19N3O4S 349.4 −0.3 2.6/7.3 2.8

Ciprofloxacin C17H18FN3O3 331.4 0.3 6.1/8.7 11.5
Clarithromycin C38H69NO13 748 3.2 9 3.4 × 10−4

Erythromycin C37H67NO13 734 3.1 8.9 5.2 × 10−4

Ofloxacin C18H20FN3O4 361.4 −0.4 6.3/7.9 28.3
Oxolinic acid C13H11NO5 261.2 0.9 6.9 8

Roxithromycin C41H76N2O15 837.1 2.8 9.2 1.9 × 10−5

Sulfadimethoxine C12H14N4O4S 310.3 1.6 2.1/6.1 0.4
Sulfamethazine C12H14N4O2S 278.3 0.6 2.1/7.5 11.3

Sulfamethoxazole C10H11N3O3S 253.3 0.9 1.6/5.7 3.9
Trimethoprim C14H18N4O3 290.3 0.9 7.1 2.3

Antiarrhythmic agents
Atenolol C14H22N2O3 266.3 0.2 9.6 0.7

Propranolol C16H21NO2 259.4 0.7 9.4 0.2
Antihistamines

Cimetidine C10H16N6S 252.3 0.4 6.8 10.5
Diphenhydramine C17H21NO 255.4 3.3 9 0.4

Hormone
Testosterone C19H28O2 288.4 3.3 - 0.1

Stimulant
Caffeine C8H10N4O2 194.2 −0.1 14 2.6

Others
Carbamazepine C15H12N2O 236.3 2.5 13.9 1.8 × 10−2

Gemfibrozil C15H22O3 250.3 4.8 4.5 5.0 × 10−3

Iopromide C18H24I3N3O8 791.1 −2.1 10.6 2.4 × 10−2

Sildenafil C22H30N6O4S 474.6 2.8 5.9 3.5

2.3. Analytical Methods

As pharmaceuticals may exist in a liquid phase or solid phase in STPs, different pretreatment
processes were applied to the two types of samples. A schematic diagram of analytical methods for
determination of pharmaceuticals is shown in Figure S2. First, a liquid sample was filtered using a
0.45 µm pore size glass-fiber filter, and 900 µL of a filtered sample was collected in a 2 mL LC-MS/MS
vial. Then, 1% formic acid (100µL; Wako Pure Chemical, Osaka, Japan), ethylenediaminetetraacetic acid
disodium salt dehydrate (Na2EDTA; 10 µL; Sigma-Aldrich, Saint Louis, MO, USA) at a concentration
of 40 mg/mL, and isotopically labeled standards (10 µL) at a concentration of 10 µg/L were added. The
quick, easy, cheap, effective, rugged, and safe (QuEChERS) method was modified to extract target
compounds from the solid phase samples, the details of which are shown in Text S1. The extraction
step of the QuEChERS method is based on partitioning through salting-out extraction; acetonitrile is
used as the extraction solvent, and the interfering substances contained in the extract are removed